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Description of Sample(s):
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Wira House, West Park Ring Road,
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Date: 15 August 2017
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). & C. Joel Limited
Corporation Mill
Corparation Street
Sowerby Bridge
Halifax

HxE 200

Surface ignition OF Curtains & Drapes

16 June 2017
29 June 2017

One sample ldentifled as follows was received for testing:

Polyester Trevira Satin, stated to be IFR

We were asked to make the following test:

BS S867: Part 2: 2008 (2015): Type B Curtains, Drapes and Blinds

Shirley® Techaslegie Limibed. Registiied OMMice: Wiea Hoube, \Wesl Pars Bing Road, Leeds, L5316 10OL

A eampary regisiered in England B \Wales with company numier BIESSS50, WAT Mumber G3 B16 64800,

The supply of all goods and sevioes I subject bo cur ttanded Lirms of butingds, copies of which ane svailsble on requei.
Our laborabories we accredited bo UM S0JC 17005,

Copsyright © 2087 Shirley Technalogaes Lisitec, &1 rights redereed.

Middle East Vietnam Macau Hong Kong



Fire Test Certificate — Specimen

Wira House, West Park Ring Road,
Leeds, L516 GOL, UK.

Telephone: +44 (0)113 259 1959
Erail: infof bty couk

Wabsite: www.biig.co.uk

Date: 15 Avguset 2017

Qur Ref: 53651-43

Your Ref: -

TESTING + CERTIFICATEIN = AUDITING Page: 2ofd

1. & C. Joel Limited

Sample was identified as follows:

Polyester Trevira Satin, stated to be IF&

7: P ¥ 2015): Type B ins, Drapes and Bli
Testing as received.

Three specimens from both length and width were tested in accordance with BS EN 150 15025: Procedure A (surface ignition):
2002, The sample was tested at 20 °C and 60 % relative humidity (R.H.).

Each specimen was subjected to an applied flame using propane and a 15 second flame apglication time. The results obtained
{shown in the table below) were assessed according to the requiremants of BS 5867 Part 2: 2008 (2015).

Fro-treatmant

If the fabric is a pass in the "as received” condition then the fabric is subjected a water soak procedure as specified in BS EN

1021: Annex D: 2006.

Testing after pre-treatment
Three specimens, after pre-treatment, fram both kength and width were tested following the procedure described above.

Test results relate only to the sample tested,

The results for all tests are given in the table(s) on the following pagels).

Operational Head

Enquiries concerning this report should be addressed to Customer Services.
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RESULTS
Sample Ref:  Palyester Trovira Satin, stated to be IFR
Width
Specimen No. 1 2 3 4 5 &
Flame reached an edge Na No No Mo No N
Hale reached an edge Mo N No N Mo Mo
Flaming deberis separated N N Mo Mo No No
Requirements
Any “Yes* means fail except if only one specimen fails a further 6 specimens are tested, if the second 6 specirmens all pass the
resullt is a pass,
Result In *as recelved': Pass
Testing after pre-treatment
| Length Width
Specimen Mo. 1 2 3 4 5 ]
Flame reached an edge Na N Mo No No MNo
Hale reached an edge MNa o No MNo Ho No
Flaming deberis separated Mo N Mo No Ho Mo
Requirements
Any “Yes* means fail except if only one specimen fails a further 6 specimens are tested, if the second 6 specimens all pass the
result is a pass,

In "after tre; nt’: Pass

Dlihey® Tehnokoghes Limibed. Regss bered Dfios: Wirs Fouse, West Pack Ting Boad, Leeds, L3516 B0L.

comspany registened bn Ungland & Wabes with comgany number (EESES]. VAT Nunber 58 B16ME4800.

The wgply th.n:ll wad serviced i subject 10 oor standard bersa of busieess, copies of which ane swailable on requedt.
O laborstoned b eeredined 1o EN IS0fEC 17025

Copyright © 1017 Shictey Techneloghes Limhed &1 rights resenved.

UK Europe Middle East Vietham Macau Hong Kong




Fire Test Certificate — Specimen

Wira House, West Park Ring Road,

Leads, L516 6aL, LK,

Telephone: +44 {0113 255 1959

Emall: info@bite co.uk

Website: www bitg couk

Date: 15 August 2007

Our Ref: 53651-43

Your Ref: o

TESTING + CERTIFICATIIN » AUDITING Page: daofd
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Conclusion
The fabric meets the Type B performance requirements of 85 S867: Part 3: 2008 (2015).

This material sheuld ke identified with the manufacturers name, trademark ar other ldentifying mark, the statement
*Elammability complies with the requirements of BS 5867: Part 2: Type B and instructions of any special precautions to be taken
concerning care (including cleansing) of the curtain, drape or window blind to be manufzctured from the fabric, preferably using
an appropriate care labelling symbel in accordance with B3 EN 23758 and taking account of the pre-treatrment using In this test
and the requirements of Clause 4 of BS 5857: Part 2: 2008 (2015). If the fabric Is unsuitable for cleansing, this shall be stated.

There is no uncertainty budget associated with BS 5867: Part 2: Type B as no measurements are determined, the pass/fail
eriteria Is assessed visually.
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